!. sciendo Mathematical Modelling in Civil Engineering

Vol. 14-No. 2: 13-25 - 2018
Doi: 10.2478/mmce-2018-0004

PERFORMANCE OF THE TUBE SETTLER CLARIFICATION AT
DIFFERENT INCLINATION ANGLES AND VARIABLE FLOW RATE

Sofyan M.S. AL-DULAIMI — PhD. Student, Technical University of Civil Engineering of Bucharest, Dept. of
Water Engineering, D<: eng.sofyan2@gmail.com.

Gabriel RACOVITEANU - Professor, Technical University of Civil Engineering of Bucharest, Dept. of Water
Engineering, D<: gabriel.racoviteanu@utcb.ro.

Abstract: Sedimentation tanks are a major and important component of the wastewater treatment
plants, where the cost of construction for traditional tanks may represent up to 30% of the total cost
[...]
wastewater flowing under the influence of the difference in the head-loss, the coagulated liquid
enters the sedimentation unit through a connecting pipe as shown in figures 1, and 2. The samples
were taken at the inlet and outlet of the pilot module at intervals of the operating cycle for each flow
rate for laboratory tests. The removal efficiency of the pollutant parameters was obtained using the
following equation:

Removal (%) = {(C'C;IC”} *100

Where, Ci and Cf represent the initial and final concentrations of each parameter.

The 0.2 m’/h a flow rate was selected initially to operate of the pilot plant model with the inclination
angle of 54° with the horizontal for the tube settler unit. From the experimental operation, it was
observed that the suspended particles (flocs) rushed strongly towards the top of the tube settler unit
and they arrived into the treated effluent basin, where the water velocity has exceeded the settling
velocity of most particles, therefore, the tube settler unit was unable to capture most of them in this
unit, the flow of the particles through the tube at this rate is illustrated in Figure 3. A disturbance was
observed in the inlet basin, where the water currents in this basin did not allow the sludge to settle in
a smooth manner, which has greatly affected the quality of treated water. Therefore, the results of the
removal efficiency at this flow rate were neglected.

Fig.3 - Flocs behavior in the intermediate part of the tube settler at flow rate of 0.2m3/h.
(at Inclination Angle 54°)



21

The laboratory model was operated at a flow rate of 0.15 m’/ h, a constant flow rate was applied to
operate the module, while the inclination of the tube settler unit was adjusted to be 60°, 54° and 48°
with horizontal for each operating cycle. The variations in removal efficiency at each inclination
angle for the tube settler unit were achieved at the flow rate 0.15 m’/h is illustrated in figure 4.

96.50
96.00
95.50
95.00
94.50
94.00
93.50
93.00
92.50
92.00
91.50

Removal Efficiency, (%)

Inclination Angles

Fig.4 - Maximum and minimum removal rates of turbidity vs. inclination angles of the tube settler unit,
at flow rate 0.15 m*/h.

New operating cycles were conducted at a flow rate of 0.lm’/h to study the effect of the
variation in the flow rate on the removal efficiency of pollutants. Figure 5 illustrates the variation
in the removal efficiency of turbidity at an inclination angle of 60°, 54°, and 48° for the tube
settler unit at the flow rate 0.1m’/h.

98.40
98.20
98.00
97.80
97.60
97.40
97.20
97.00
96.80
96.60

Removal Efficiency, (%)

Inclination Angles

Fig.5 - Maximum and minimum removal rates of turbidity vs. inclination angles of the tube settler unit,
at flow rate 0.1 m*/h.

An additional reduction in the flow rate was adopted to operate the laboratory model to be 0.05m’/h
and the impact of this reduction on the removal efficiency at different inclination angles for the tube
settler unit was measured. Figure 6 illustrates the variation in removal efficiency of the turbidity in
the chemically treated wastewater at inclination angles of 60°, 54°, and 48° for the tube settler unit at
the flow rate 0.05m’/h.

99.30

99.20

99.10

99.00

98.90
98.80

Removal Efficiency, (%)

98.70

Inclination Angles

Fig.6 - Maximum and minimum removal rate of turbidity vs. inclination angles of the tube settler unit,
at flow rate 0.05 m3/h.



2
The last operating cycle was performed at a flow rate 0.035m’/h, as well the variation in removal
efficiency of the turbidity in the treated effluents at inclination angles of 60 °, 54°, and 48° for the
tube settler unit at the flow rate 0.035m’/h was graphically plotted as is shown in Figure 7.

99.40
99.35
99.30
99.25
99.20
99.15
99.10
99.05

Removal Efficiency, (%)

Inclination Angles |

Fig.7- Maximum and minimum removal rate of Turbidity vs. inclination angles of the tube settler unit,
at Flow Rate 0.035 m’/h.

During the operation of the laboratory module, water velocity through the tube settler unit was
varied from 2.42*107 to 4.24*10™ m/s with changing the flow rate. A significant improvement in
the flow regime through the tube settler unit was observed, especially at the lower and upper zones
of the tubes. Reynolds number was varied from 500 at flow rate of 0.2m’/h, to 88 at flow rate of
0.035 m’/h. Figure 8 shows the results of Reynolds values calculations plotted with the average
flow velocity. The flow regime of the last two operation cycles at a flow rate of 0.05 and 0.035 m’/h
was less than 200 as is shown in the figure, researchers recommend that the flow in the plate or tube
settler systems should be laminar, some of them recommended that the Reynolds should be less
than 200 and they preferred value is less than 50[21].

600

500 »

300 /
200 /
100 //

—

Reynolds Number (Re)

0

0.25 0.36 0.73 1.09 1.45

Average Flow Velocity, (m/min.)

Fig.8 - Relationship between the Reynolds number and average flow velocity.
The relationship between the optimum removal percentage of Turbidity resulting from operating
the laboratory module at a varied flow rate, and the surface loading rate (SLR) at inclination
angles of 60°, 54°, and 48° for the tube settler unit, is illustrated in figure 9.

100
99 - —

-~ 98 -
>
Q
S 97 \
‘S
£ 9 \
w
[ 95
°
€ 9%
&
93 T T T
0.42 0.60 1.20 1.80
Surface Loading Rate (SLR), (m3/m2.h
——— |nclination 60° —&— Inclination 54°

Inclination 48°

Fig.9. Relationship between the highest percentage of Turbidity removal
and surface loading rate (SLR)



23
ii.  Discussion

The results showed that there was no significant variation in the removal ratios when the
laboratory model was operated at constant surface load rate (SLR), although changing the
inclination angle of the tube settler, compared with the variation in the removal efficiency
resulting of reduction of the surface flow rate, where it was observed that the removal efficiency
was dramatically improved as the SLR reduce.

A significant improvement was observed in the quality of wastewater when the surface load rate
was reduced from (1.8 to 1.2 m3/m2,h), while the removal efficiency of the pollutants increased
at a lower rate when the surface loading rate was reduced from (0.6 to 0.42 m3/m2,h), as is
shown in figure 9.

Determination of the flow pattern in the sedimentation tanks in general or in tube settler systems
gives an idea of the behavior of the flow in these tubes, in order to deduce the effect of such
behavior on the suspended particles. The presence of a highly turbulent flow will be an obstacle
to the sedimentation of suspended particles on the bottom surfaces of the tubes. Reduce the
disturbance in the flowing current down to the laminar regime is the key to capture these
particles in the settling unit and achieving the targets of the separation process. The highest
removal ratios were achieved at the Reynolds values of 125, and 88, both values were less than
200, which It is the recommended value to operate tube settler systems [21].

There is a slight variation in the efficiency of the removal during running the laboratory model.
This variation is either positive as a result of increasing the removal efficiency, or negative so the
quality of the treated wastewater deteriorates. When operating the laboratory model for
relatively long periods at a constant flow rate and at each inclination angles of the used
inclination of the tube settler unit. If the accumulation of sludge on the bottom surfaces of the
tubes faced a relatively strong stream of water inside the tubes, water current tries to re-
suspension of settled particles and trying to return them to the water stream resulting
deterioration in the quality of treated water. The reason for the improvement in the efficiency of
removal can be traced back to entrapped more particulate matter in the atmosphere of the settled
sludge in the inlet settling basin, as the sludge column increase the chance of entrapping more of
those particles increase. Figure 10 presents the settled sludge within the inlet unit.

Fig.10. Sludge settled at the bottom surface of the inlet, and sludge collector chambers.

Through the results achieved and observing the behavior of the sludge during the trials, the angle of
inclination 54° of the tube settler unit showed optimum behavior, where very good removal rates
were achieved with the self-cleaning performance was very satisfactory. The main parameters in the
treated effluent, TSS, BOD, and COD, were determined according to the standard methods for the



24

examination of wastewater and the variation in the optimum percentage removals with the change in
the flow rate at the inclination angle of 54° was plotted as is illustrated in figure 11.

The final output of the laboratory plant, when operated at a flow rate of 0.035m’ /h, and at an
inclination angle of 54 © for the tube settler unit, is a clear effluent that can be reused in multiple
purposes. Figure 12 presents a photograph for samples from meat industry effluents before and after
the chemical treatment

105

100

g L
s 95
< —i
5 90 /
&
w g5 —
©
£ / —
Q
e 75
70 T T T
0.15 0.1 0.05 0.035

Flow rate, (m3/h)
—&—Turbidity —#—TSS -—4—BOD =——«—COD

Fig.11. Relationship between the optimum percentage removal of Turbidity, TSS, BOD, and COD and the flow rate,
at inclination angle of 54°.

Fig.12. Samples of meat processing wastewater before and after chemical treatment.

6. Conclusions

Based on the experimental tests conducted using the tube settler module, the conclusion is
summarized in the following points;

- In general, the tube settler unit was very efficient in removing the flocculated particles at
all inclination angles of the tube settler unit.

- Use of tube settler system after chemical treatment of the effluents from meat processing
industry represents an effective sedimentation process.

- Through the results, the effect of changing the surface load rate (SLR) on the removal
rates is much greater than the effect of changing the angle of inclination of the tube
settler on the removal rates.



25

- The removal efficiency at the low values of the Reynolds number yields the highest rate
at all inclination angles of the tube settler unit.

- The determinant factor for selecting the optimal inclination angle is the efficiency of the
self-cleaning, in addition to achieving high removal ratios.

References

[1] Tamayol, A., Firoozabadi, B., and Ahmadi, G. 2008. Effects of inlet position and baffle configuration on
hydraulic performance of primary settling tanks. Journal of Hydraulic Engineering, 134(7):1004—1009.

[2] Kshitija Balwan et al., International journal of innovative research in advanced engineering (Issue 01, volume 3
January 2016).

[3] Wang L K, Hung Y, Shammas N: Physicochemical treatment processes. Humana Press, New Jersey, US, 2005.
P.391, P. 407.

[4] Shirley E.Clark et al., Journal of environmental engineering @ ASCE /August 2009.

[5] Kawamura, S. 2000 . Integrated design and operation of water treatment facilities, 2nd, Ed., Wiley, New
York.

[6] Takayanagi, E., Abe, T., Taruya, T., Fukui, S. (1997). Introduction of plate settler for combined sewer overflow
treatment, Water Science and Technology, Vol. 36, No. 8-9, pp. 207-212

[7] Sarkar S, Kamilya D, Mal BC. Effect of geometric and process variables on the performance of inclined plate
settlers in treating aqua cultural waste. Water Research; 2007.

[8] Reardon, R. D. (2005). "Clarification concepts for treating peak wet weather wastewater flows." Proceedings of
the Water Environment Federation 2005(11): 4431-4444.

[9] James E. Smith, Robert C. Renner, Bob A. Hegg and Jon H. Bender,(1991), “Upgrading Existing or Designing
New Drinking Water Treatment Facilities”, William Andrew Inc., Noyes Data Corporation, Library of
Congress Catalog Card Number: 90-23205, ISBN: 0.8155.1262.7.

[10]Buer, T. (2002) Enhancement of Activated Sludge Plants by Lamella in Aeration Tanks and Secondary
Clarifiers. In International Water Association World Water Congress; International Water Association: London.

[11]Water Quality and Treatment. A Handbook of Community Water Supplies. American Water Works
Association, 5th Edition, McGraw Hill, New York (1999).

[12] Amod Gurjar et al . Int. Journal of Engineering Research and Application. ISSN : 2248-9622, Vol. 7, Issue 3, (
Part -6) March 2017, pp.52-55.

[13] A.Faraji et al., International journal of Civil Engineering, vol II, No 4, December 2013.

[14] Fujisaki, K. and M. Terashi (2005). "Improvement of settling tank performance using inclined tube settlers."
WIT Transactions on Ecology and the Environment 80.

[15]Hanan A. Fouad, Rehab M. Elhefny, and Ahmed I. Marei. Evaluating the Use of Tube Settlers and Lamella
Plates in Increasing the Efficiency of Sedimentation Tanks. Journal of Applied Life Sciences International,
7(4): 1-8, 2016; Article no.JALSI.28579. ISSN: 2394-1103, 2016.

[16]Mohammed S. Hassan, and Abeer H. Hassan, "The Efficiency of Using Tube Settlers technique in Comparison
with the conventional Treatment in Mosul City Water Treatment", Al-Rafidain Engineering, Vol.19 No.1, 2011.

[17] Subramani T, Sigi Thomas. Experiments on tube settler for the treatment of Fbw and optimization of plant
operation for Residual Reduction. International Journal of Engineering Research and Applications.
2012;4(2)190-203.

[18]Racoviteanu, Gabriel. Water sedimentation and filtration theory. MatrixRom «Bucharest <2003.

[19] Anna Kwarciak- Kozlowska and Jolanta Bohdziewicz, “The application of UASB reactor in meat industry
wastewater treatment” 2011.

[20] APHA (1998). Standard methods for the examination of wastewater (20 ed.). (M. H. Franson, Ed.) Washington
DC: American Public Health Association.

[21]Galvin, R. M. (1992). Lamella clarification in floc blanket decanters: case study. Journal WSRT-Aqua 41(1),
pp- 28 32.



